
University of Twente

Master Mechanical Engineering:

191199154 — 20 EC — 560 hours

Internship report: Waste Treatment Technologies
Design of a wastewater treatment plant for Anaerobic Digestion systems

Author
Casper van Boggelen — S1696297

c.boggelen@gmail.com

WTT supervisor
ir. J. ten Hove (Sander)

sander@wtt.nl

UTwente supervisor
prof.dr.ir. C.H. Venner (Kees)

c.h.venner@utwente.nl

Start date
12 September 2019

End date
19 December 2019

NON-CONFIDENTIAL

mailto:c.boggelen@gmail.com
mailto:sander@wtt.nl
mailto:c.h.venner@utwente.nl


Internship report C. van Boggelen Waste Treatment Technologies

Foreword and acknowledgements

This internship report has been written as element of the master mechanical engineering at the University of Twente.
[...]
for particles ≥ 0.15 mm [12]. Usually the size of this tank is small, due to the short Hydraulic Retention Time
(HRT).

An alternative to the grit removal tank is a drum sieve, i.e. the RBS500 from NieuweWeme. This is a self-cleaning
device with the same objective as a grit removal tank.

Next up, not shown in figure 2.1, a flocculation device could be installed to enhance the flock-forming process,
providing better settleability characteristics of the sludge. This decreases the HRT. Often pipe flocculators (also
called coagulators) are used.

Thereafter stands the primary sedimentation tank. In this tank, as many of the settleable undissolved particles are
removed. Usually rectangular sedimentation tanks are used in combination with chain scrapers. The sludge will be
discharged to the sludge thickener.

An alternative to the primary sedimentation tank is the Dissolved Air Flotation (DAF) device. This device uses
aeration at the bottom, making the particles float, so they can be removed using a scraper at the water surface.

Page 3 (9) of 29



Internship report C. van Boggelen Waste Treatment Technologies

So far the removal is completely mechanical. After the primary sedimentation tank the biological part starts, consisting
of three chambers and a final clarifier. The latter is comparable to the primary settling tank. The main goal is to
reduce BOD and COD, but also the removal of both N and P happens in the biological section. The three chambers
all have their own purpose and environment, which will be treated extensively in chapter 4. For now, these three
environments are defined and distinguished as follows [13]:

• Anaerobic: completely free of the O-atom, i.e. no molecular oxygen (O2) and bound oxygen (e.g. NO2, NO3

from nitrification process).
• Anoxic: environment free of molecular oxygen (O2), with presence of bound oxygen (NO2, NO3).
• Aerobic: both free oxygen (O2) and bound oxygen (NO2, NO3) are present. In fact, often an aeration machine

is installed in such tanks, to ensure sufficient O2.

The anaerobic tank is also called the selector, and is a small contact tank (HRT of 20-60 min), where the return sludge
is mixed with the influent. In this tank, due to the anaerobic conditions, filamentous bacteria species cannot grow.
However it stimulates the growth of the non-filamentous Phosphate Accumulating Organisms (PAO) [12], which will
be explained broadly in chapter 6. An often used anaerobic device is the Upflow Anaerobic Sludge Blanket (UASB).
Preceding to the anaerobic tank is a heat exchanger, to reach the optimal temperature for mesophillic microorganisms,
around 38oC.

Figure 2.2: Suggested WWTP
layout, components between
brackets are optional

The anoxic tank stimulates the denitrification process, which is part of the nitrogen
removal process. Denitrification transforms NO2/NO3 into NO, N2O and N2 gases
using an organic C-source, e.g. methanol.

The aerobic tank has some kind of aeration system, e.g. Continuous Stirred-Tank
Reactor (CSTR) or fine bubble aeration strips on the bottom, supplying oxygen
(air in fact, due to financial concerns). It has several functions, amongst which the
removal of COD and BOD is the main concern. Besides, in this tank the P-uptake
of PAO organisms takes place. The PO3−

4 leaves the water and can be discharged
through the sludge/PAO’s [5]. Lastly the nitrification process takes place, which
is part of the nitrogen removal process. Nitrification transforms NH+

4 into NO2

and NO3. Later these are transported through the internal N-cycle and will be
denitrified to N2, N2O, and NO in the anoxic tank.

The sludge formed in these three tanks is allowed to sediment in the final clarifier,
which has a very similar design as the primary sedimentation tank. An alter-
native is a Membrane Bio Reactor (MBR) to hold off the sludge, this has its own
(dis)advantages compared to a final clarifier, which is explained in section 4.3

An alternative to these three tanks is the principle of a trickling filter, which is a
huge tank filled with packing material (lava rocks or porous plastic). Bacteria can
grow on this material, which has a very high specific area. Therefore the wastewater
flowing along gets treated and leaves cleaner. More in depth explanation will be
given in chapter 4.2. In this process, only N-removal takes places (and only if
the surface load is sufficiently low), so a solution must be found for P-removal.
An advantage of a trickling filter compared to the aeration tanks, is the amount
of sludge generated is way less. The biggest disadvantage is the startup time of
approximately 2 months, depending on the season.

If designed correctly, the effluent should now be sufficiently clean to discharge to
either the sewer or surface water. If not, a optional post treatment is possible.
Furthermore, part of the sludge is reused as indicated with ”return sludge” and is
called ”activated sludge”. The reason will be explained in section 4.1 as well. The
excess waste sludge will be combined with the sludge from the primary settling
tank and can be treated by the readily existing AD and composting systems from
WTT. The bottom part of figure 2.1 will therefore be outside the scope of this
research.

A design proposal for the situation described in section 1.2 can be seen in figure 2.2. All the components between
brackets are optional, and also the alternatives mentioned in this paragraph are shown in the figure. In the coming
sections all individual components will be further elaborated.

Page 4 (10) of 29



Internship report C. van Boggelen Waste Treatment Technologies

3 Design of the mechanical treatment

The first thing to consider while designing is the annual wastewater volume and the maximum instantaneous flow.
WTT has data available of their readily installed full scale installations. Therefore the the annual discharge volumes
are known. A few things can be seen from the annual discharge data: when comparing composting installations
with AD installations, the latter overproduces loads of water, while for composting installations this is nearly zero
(or even a water requirement). Therefore only AD installations will be considered for the wastewater treatment
container. Typical AD installations, such as the readily existing Vennerberg, can produce up to 2000 m3 of leachate
per year, which is the equivalent of about 4 m3 per day for a continuous flow over the year. Due to the buffer capacity
of AD installations, a very decent continuous flow can be achieved throughout the year. Although there might be
disturbances, varying influent characteristics and very contaminated leachate might need to be diluted, increasing
the flow. Besides, when using a safety factor, also larger installations might be suitable for this design in the future.
This results in a safety factor of 1.5, meaning a daily flow rate of 8 m3 as design characteristic (equivalent to 0.33
m3/hour).

The working principle of a wastewater treatment plant has already be explained in section 2.2, but not each component
is necessary. Therefore only the components considered necessary, as seen in figure 2.2, are described below. The
dimensions can be seen below, although the actual dimensioning is found in appendix B.

3.1 Grit removal chamber

Figure 3.1: Rectangular horizontal grit chamber [1]

There are several grit chamber designs, but the shape that
makes the most sense for this design is a rectangle. Therefore
the rectangular horizontal flow type of grit chamber is consid-
ered for this design, as can be seen in figure 3.1. The general
explanation of a grit chamber has already been told in section
2.2.

An instantaneous peak flow factor of 4 is considered for the
design, which is an often used value. In an usual WWTP, this
is done to cope with a so called wwf (wet (rain) weather flow)
scenario. In this design, it has been done to be able to work in
batches (in stead of continuous flow).

The derivation of the example dimensioning for the values mentioned in the previous paragraph can be found in
appendix B.1, but the most important results are the HRT, volume and dimensions. Furthermore it is important to
check that the surface loading stays below 40 m3/(m2·h).

3.2 Flocculator
In order to enhance the flock-forming process, a pipe flocculator (often also referred to as coagulator) could be added
before the primary sedimentation tank (or DAF unit). Both flocculating and coagulating induce a neutral charge
of particles, allowing them to form flocks and thus have a higher sedimentation speed, being advantageous for the
process. Typical and often used flocculants are Alum and Ferrix. The difference between coagulation and flocculation
is that the latter uses high molecular weight polymeric materials as an addition [14]. The result of such a machine is
a decreased sedimentation volume, at the costs of adding chemicals to the wastewater.

3.3 Drum Sieve: RBS500

Figure 3.2: Automatic Rotating Drum Separator

As an alternative to the grit removal chamber, the RBS500
could be used. This is a self-cleaning automatic Rotating Drum
Separator. Basically the working principle of the RBS500 is
quite simple, as it is an accelerated natural process of deposit-
ing particles. Usually the settling process occurs with respect
to Stokes’ law, but this machine improves it. The gravitational
force is increased by replacing it with centrifugal force. Further-
more, the number of obstacles which the wastewater encounters
is increased by replacing the grid by a brush. This machine also
removes about 50% of the COD contained in the wastewater
[15]. The choice for this specific machine is due to the close
cooperation between WTT and NieuweWeme.

Page 5 (11) of 29



Internship report C. van Boggelen Waste Treatment Technologies

3.4 Primary sedimentation tank

Figure 3.3: Rectangular primary sedimentation tank
with chain scraper [1]

The primary sedimentation tank of preference will be a shallow,
long and small rectangular tank equipped with a chain scraper,
as can be seen in figure 3.3. This is very often used as primary
sedimentation tank. The actual dimensioning can be found in
appendix B.2.

The HRT is a very important design parameter. If this is too
short, say ≤ 1.5 hours, the wastewater does not have sufficient
time to settle and form sludge. On the other hand, it the HRT
becomes ≥ 12 hours, bad odours start to develop and an ex-
pensive air treatment system is required. Therefore it should
be between those boundaries.

When designing the primary sedimentation tank in more detail, the left part of the bottom in figure 3.3 must be lower,
to enhance the sludge removal process. The slope must be around 1:12. Based on the average HRT of 2 hours, in
combination with the advised length:width and length:depth ratios, all dimensions can be found. Since the volume
is designed using peak flow, it is important to check that the HRT using average flow does not exceed 12 hours for
odour reasons. Furthermore the surface load must be checked to be below 2.5 m3/(m2·h).

3.5 Dissolved Air Flotation

Figure 3.4: Dissolved Air Flotation working principle

A Dissolved Air Flotation (DAF) device is an alternative to the
primary sedimentation tank. As can be seen in figure 3.4, the
Dissolved Air flotator is kind of an upside-down sedimentation
tank. The DAF is a more modern alternative, as it is not limited
by the sedimentation of particles, so the tank volume can be
smaller. Due to the injection of compressed air (or other gases
such as hydrogen, CO2, nitrogen or ozone), pollutants such as
suspended solids and fat, oil & grease (FOG) float to the surface,
to be removed as sludge. The MicroGas Bubble Generator has
very low OpEx costs and a high efficiency. It is able to cope
with any flow larger than 1 m3/h.

3.6 Final clarifier

Figure 3.5: Working principle and overview of a circular final clarifier [2]

The function of a final clarifier is rel-
atively similar to the primary sedi-
mentation tank. Although the lat-
ter is usually rectangular, while a fi-
nal clarifier is often circular. Still, it
has the same 1:12 bottom slope to
enhance sludge removal and its main
goal is to remove sludge as thinly
formed flocks from the wastewater as
well.

A major problem in a final clarifier is
the occurrence of bulking sludge. It is
generated by massive growth of fila-
mentous microorganisms that reduce
the settleability of the sludge. Fur-
thermore tank radius must not ex-
ceed five times the water depth. Due to the but due to the long and narrow design which should fit nicely in
the container, this will not be a problem.

Using the Sludge Volume Loading Rate (SVLR) based on loads of experience with both round and rectangular tanks,
together with the Sludge Volume Index (SVI) and sludge concentration in the aeration tank (XAT ), the surface loading
could be calculated. Taking the recycle flow into consideration gives the bottom area. Lastly the volume (and indirect
height) is determined by the HRT. These calculations can be seen in appendix B.6. Often the circular design is used
for the final clarifier, the working principle can be seen in figure 3.5.

Page 6 (12) of 29



Internship report C. van Boggelen Waste Treatment Technologies

4 Design of the biological treatment

After the mechanical treatment, the wastewater enters the biological part of the wastewater treatment plant. Two
main designs are considered: the more simple design consist of a trickling filter with optional post-treatment, while
the more modern and more complex systems have a combination of three chambers with different environmental
conditions. Both will be explained in the following sections and appendix B.3. Additionally a Membrane Bioreactor
can be placed (or even replace).

4.1 Anaerobic, anoxic and aerobic tanks
The proposed design for the three tanks can be seen in the figure below. After the primary sedimentation, which
has already been explained in section 3.4, an Upflow Anaerobic Sludge Blanket (UASB) will be used, see figure 4.6.
This is an often used anaerobic system with a short HRT of less than 1 hour. In this tank water enters from the
bottom and, as the name suggests, leaves at the top. If flows through a blanket of microorganisms where especially
organic material (COD) is converted. Nearly no nitrogen/phosphorus is removed. COD is converted into methane
by the anaerobic microorganisms and is caught at the top. The optimal operating temperature for these mesophilic
organisms is 38oC [16], so a heating system is required to keep the influent at the correct temperature. Since there
are loads of residual heat available in the plant, a heat exchanger would be the most logical solution.

Figure 4.6: UASB overview [3] Figure 4.7: Anoxic and aerobic configuration: combined in a carousel [1]

The anoxic an aerobic part are combined into the configuration as seen in figure 4.7. Such a alternating configuration
has a positive impact on the COD and nutrient removal, as well as sludge settleability [17]. The water is recycled a
certain amount of times, for instance five times, before leaving through the effluent pipe. First of all, this recycling flow
is important to ensure the return of activated sludge. This continues the process started in the anaerobic UASB tank,
where PAO cells can grow and PO3−

4 is released. Now the cells will uptake phosphorus, so it could be removed together
with the sludge. This recycle flow is an important parameter in COD removal. The second reason is the internal
N-cycle, since the NO−

2 & NO−
3 cells generated by nitrification in the aerobic part of the carousel are transferred to

the anoxic tank, where they can be denitrified to exhaust gases. Further explanation is given in the nitrogen-removal
chapter 5. It is very important that NO−

2 and NO−
3 do not come in contact with the (anaerobic) UASB tank.

In the aerated part of the carousel, microscopical turbulence is necessary to enable the dissolved oxygen to be trans-
ferred to sludge flocks. There are several ways of aerating a tank, amongst which fine bubble aeration is by far the
most often used and most efficient solution. Fine bubble aeration uses tiny holes on the bottom of the tank. Since the
aeration efficiency is dependent upon the tank depth, this must be taken into consideration while designing.

4.2 Trickling filters in combination with RBS500

Figure 4.8: Schematic biofilm (aero-
bic+anaerobic) on the supportive pack-
ing material in a trickling filter

The working principle of a trickling filter can be seen in figure 4.9, as it works
based on the water trickling down packing material with gravity. Both rect-
angular as well as circular design are possible. As indicated in the introduc-
tion, in high-loaded trickling filters, only BOD removal takes place. This is
caused by the BOD loading, feeding the fast growing heterotrophic bacteria.
When applying a sufficiently low BOD load, also in the bottom there is still
sufficient oxygen and nitrogen-removing bacteria can grow on the packing
material. Another solution must be found for the phosphorus-removal: this
will probably be done by the RBS500 from Nieuwe Weme, which removes
80-90% of the phosphorus contained in cells.

Page 7 (13) of 29



Internship report C. van Boggelen Waste Treatment Technologies

Figure 4.9: Two types of trickling filters: rectangular (left) and circular (right) [1]

An indication of how such packing material particle looks like with the (both anaerobic and aerobic) biofilm on it can
be found in figure 4.8. More specific calculations are present in appendix B.5.

Typically the packing material of trickling filters is lava rock. This has a great specific surface area (m2/m3) and is
relatively cheap. This is a great material, but it limits the height of trickling filters to ≈ 2.5 meters due to the surface
load of the tanks, resulting in an enormous area. Recently another material is developed: artificial porous plastic. It
has comparable material characteristics, but the specific weight is drastically lower. Therefore the trickling filters can
be up to 10 meters high. Although in this case, due to the container-restriction, the trickling filter cannot be higher
than 2 m.

The airflow through the filter bed is driven by ∆T of the sewage and outside temperature. If the outside temperature
is higher, a downward flux occurs. If the sewage is hotter, vice versa.

Since the influent wastewater demands a very high BOD-removal as well as nitrogen oxidation, the choice has been
made to have a high-loaded trickling filter, which does not contribute to the nitrogen removal. Furthermore a low-
loaded trickling filter is placed in series to ensure nitrogen-removal, although it remains questionable whether full
nitrification could occur [18, 19]. The total setup can be found in figure 4.10. There are two types of recirculation: the
effluent is added to the outlet of the primary sedimentation, in order to further decrease BOD in the trickling filter.
Furthermore the humic sludge is added to the inlet of the primary sedimentation tank, so sludge can sediment and be
discharged.

Figure 4.10: Configuration of the second solution for biological treatment: two trickling filters

∗ The shown volumes are based on the average influent characteristics of table 2.2 and 1500 m3/a

Page 8 (14) of 29



Internship report C. van Boggelen Waste Treatment Technologies

4.3 Membrane Bioreactor
A Membrane Bioreactor (MBR) is often used in WWTPs. It could operate as standalone biological reactor, or in
series with other biological components, such as the three tanks of section 4.1. As the name suggests, A MBR is a
combination of (an)aerobic biological treatment and membrane filtration. These membranes use ultrafiltration and
have pore sizes as small as 0.01 µm, their working principle can be found in figure 4.12, while a possible setup is shown
in figure 4.11.

The advantage of an MBR over a final clarifier is that no disinfection is required after, this already happened in the
membrane. If a final clarifier is used, this means another disinfection step such as ozonization, chlorination or an
active carbon filter is required to kill bacteria and pathogens.

If the MBR operates as standalone biological reactor, the high-strength anaerobic MBR might be interesting, as it
operates as its best at COD values larger than 7500 mg/L and is able to cope with high concentrations of dissolved
solids. Removal percentages of 98% and beyond are easily reached. Due to the high specific surface area, the footprint
of such devices is minimal. Since it operates in an anaerobic environment, also biogas is generated.

In case the MBR is placed after for instance the three tanks of section 4.1, the effluent is already much cleaner (e.g.
lower COD values). Therefore the Crossflow MBR might be more suitable, as it performs optimally at COD ≤ 7000
mg/L, while still being able to handle flows up to 100 m3/d.

Optionally a Reverse Osmosis (RO) device could be added using the clean effluent of the MBR. These devices use
nanofiltration in stead of ultrafiltration, meaning that the pore sizes are even smaller at 0.0001 µm. The effluent of a
RO device is essentially pure water, since all organics, viruses, bacteria, ions and some minerals are removed.

In order to clean the membranes, it is required to backwash the system once every period of time. For large plants, this
must be done every hour or so. Since the backwash costs less than a minute, the availability for these fully-automated
and self-cleaning MBR’s is high.

Figure 4.11: Possible setup of a Membrane Bioreactor

Figure 4.12: Working principle of a Membrane Bioreactor

Page 9 (15) of 29



Internship report C. van Boggelen Waste Treatment Technologies

5 Nitrogen removal: nitrification and denitrification

Nitrogen removal can occur in both option 1 (three tanks) and 2 (trickling filter) from sections 4.1 and 4.2, since this
is only dependent on oxygen supply, C-source supply and sludge age.

Figure 5.1: Schematic overview of (ammonium-)nitrogen removal [4]

The traditional removal of nitrogen occurs in two phases, as can be seen in figure 5.1. The first step is nitrification,
where ammonium (NH+

4 ) gets converted into nitrite (NO−
2 ) and nitrate (NO−

3 ) while consuming oxygen, this happens
in an aerobic environment. The seconds step is denitrification, where the products of nitrification (NO−

2 and NO−
3 )

are converted into nitrogen gases such as NO, N2O and N2 using an (in)organic C-source, e.g. methanol or BOD.
The processes therefore are limited on oxygen and C-source supply. A more energy efficient ”shortcut” in the natural
nitrogen process is called Anammox, and does nitrification and denitrification in one step. Although it is being used
more and more nowadays, it is still in development phase. All of the above is clearly indicated in figure 5.1.

5.1 Nitrification
Nitrification occurs in 2 steps: the first step corresponds to the top equation of equation 5.1 and is performed by
Nitrosomonas bacteria, which converts ammonium into nitrite. The second step is performed by the Nitrobacter
bacteria, which converts nitrite into nitrate, as seen in the middle equation. When these two equations are add up,
the overall equation can be seen in the bottom equation.

2NH+
4 + 3O2 → 2NO−

2 + 2H2O + 4H+

2NO−
2 + O2 → 2NO−

3

2NH+
4 + 4O2 → 2NO−

3 + 2H2O + 4H+

(5.1)

Now, using the molar ratio’s of ammonium (NH4) and oxygen (O2), together with their molar weights, the total
oxygen demand (g) per gram of ammonium-nitrogen (denoted as NH4-N) can be calculated and turns out to be 4.57
g O2/g NH4. However, in reality this value lies around 4.33, because part of the nitrogen is incorporated into the
bacteria cells.

5.2 Denitrification
For denitrification a similar calculation could be done. In stead of molecular oxygen, O2, now a C-source is required.
This could be BOD from the wastewater (organic matter in wastewater is generally denoted as C10H19O3N [20]), as
seen in the top equation of equation 5.2. The minimum amount of BOD compared to nitrogen must be at least around
ratio 4:1, but preferably 6:1, to ensure sufficient denitrification. Although depending on exact influent characteristics,
often this is insufficient, and an additional non-organic C-source such as methanol or acetate must be added. These
reactions are given in the middle and bottom equation of equation 5.2.

C10H10O−
3 N + 10NO3 → 5N2 + 10CO2 + 3H2O + NH3 + 10OH− (with BOD)

5CH3OH + 6NO−
3 → 3N2 + 05CO2 + 7H2O + 6OH− (with methanol)

3CH3COOH + 8NO−
3 → 4N2 + 10CO2 + 6H2O + 8OH− (with acetate)

(5.2)

Page 10 (16) of 29



Internship report C. van Boggelen Waste Treatment Technologies

Depending on the BOD load, the remainder of NO−
2 and NO−

3 can be calculated, and using stoichiometry the amount
of additional methanol or acetate required could be calculated. Every step of reduction can be seen in figure 5.2
below.

Figure 5.2: General overview of the process of denitrification

Lastly, the acidification of the wastewater must be considered. As can be seen from equation 5.1, one mole of NH+
4 -N

creates two moles H+. However, as can be derived from equation 5.2, one mole of NH+
4 -N also created one mole of

OH−, which restores one H+. Still, some acidification takes place due to the H+. This must be solved by either adding
a alkaline component or making a buffer. In the discussion, a bit more in-depth explanation is given.

5.3 Oxygen demand
Passive molecular oxygen (O2) diffusion occurs according to Fick’s law, however this is way too slow for this wastewater
treatment process. Therefore, an active oxygen supply in the form of fine bubble aeration has been chosen, as explained
before. Usually O2 supply is the main energy consumption of WWTP’s, therefore the corresponding oxygen and energy
demand has been calculated. The total oxygen demand can be derived from equation 5.3

OD = Oe + Os + On + Oo + Oz (5.3)

This formula shows five contributions to the oxygen demand, although the last two can be neglected. The oxygen
demand of a WWTP can be split into endogenous respiration (oxidation of the own cellular mass of microorganisms),
substrate respiration (oxidation of the cellular mass of e.g. BOD) and (de)nitrification as is explained in this section.
A more extensive explanation and calculation can be found in appendix B.7, as well as the costs estimation, which
will be further discussed in chapter 7.

Page 11 (17) of 29



Internship report C. van Boggelen Waste Treatment Technologies

6 Phosphorus removal: biological and/or chemical

Phosphorus is becoming a scarcer material lately. The enormous mines in China are getting smaller and therefore
recycling it is important. There are several ways to remove phosphorus from wastewater, which can be subdivided into
biological and chemical. The biological removal capacity is limited by the COD supply and PAO bacteria involved.
Chemical removal is not limited, but produces large amounts of additional sludge. Besides, the costs for chemicals
are significant. Since the effluent demands are quite strict, the preferred treatment is to do as much as possible with
biological treatment, and supplement it to reach effluent demands with chemical treatment.

6.1 Biological removal using PAO’s
Biological treatment is based on PAO-bacteria cells, which take up phosphate under aerobic conditions, while releasing
phosphate under anaerobic conditions. These cells are able to store up to 300 mg P per gram VSS, compared to 20
mg P for regular cells. The COD which is present in the wastewater converts into acetate, which is used by the
PAO cell to release phosphate under anaerobic conditions. Under aerobic conditions, exactly the opposite happens,
and phosphate is accumulated in the cell, as can be seen in figure 6.1. The PAO cells are naturally available in the
wastewater, since it just left the anaerobic fermentation tank. The phosphate will leave in the cells with the sludge.
[...]
• Aerating the aeration chamber, so the aerobic part of the carousel
• Heating, pumping and other energy costs of the wastewater cycle through the WWTP
• Chemicals required during the process

The salary is heavily dependent on the amount of time which is necessary on for instance maintenance, on which big
assumptions have to be done. As average salary e2500 has been taken, with an occupation of half a day (4 hours)
per week, this comes down to e3000 for salaries in one year operating.

Another major operational cost is the disposal of excess sludge, which is heavily dependent on the annual volume
flow. For the values described in table 7.1, while assuming 0.25 weight-percent of excess sludge, being too contained
to return to the AD tunnels. With a dry solids content of the sludge of 20% and a sludge disposal price of e30 per
tonne, this comes down to e820 per operating year.

The costs for the WTT services are very hard to determine, since they are heavily dependent on the specific contract
details. Therefore this will be left out. Besides, these are optional costs for the customer.

Although depending on the exact composition and other factors, aeration is commonly the biggest contributor to
the operational expenditures. The oxygen demand is dependent on several factors, amongst which nitrogen removal,
endogenous respiration, and substrate respiration are the most important. A more extensive calculation can be found
in appendix B.7, but the result is an oxygen demand of 8286 kg O2/year. With a fine bubble aeration efficiency of
approximately 4 kg O2/kWh and the average non-household energy price, this comes down to only e270 per year,
which can be explained by the low nitrogen concentration.

Heating, pumping and other electricity costs besides aeration of the carousel must be estimated using the components
given in the CapEx section and their corresponding energy consumption. The heat exchanger is expected to require
500 W, while all the pumps for both water and air displacement are assumed to require somewhere around 2 kW.

Page 13 (19) of 29



Internship report C. van Boggelen Waste Treatment Technologies

This means an electricity demand of 60 kWh/d, with corresponding costs of approximately e2900 per year using the
same average non-household electricity price as before.

Chemicals required for the functioning of the process, for instance to supplement the biological phosphorus removal,
pH regulation and as external C-source, required for denitrification in case insufficient organic-C is present. This is
heavily dependent on the inflow characteristics, but the attached Excel-file in combination with leachate tests could
help with a more accurate estimation. For now it is approached to be around e1000 per year.

Summarised, this counts up to the following operational expenditure distribution:

Category Salary Sludge disposal Aeration Heating/pumping Chemicals Total
Costs e3000 e820 e270∗ e2900 e1000 e7990

Percentage 38 10 3∗ 36 13 100

Table 7.3: Summarised indication of Operational Expenditures per category

∗ this increases very rapidly with (more common) higher nitrogen concentrations

8 Discussion

When taking a further look into the second biological option, as seen in section 4.2, there are serious concerns about
the (very) high nitrogen and phosphorus concentrations in the influent. Trickling filters have no phosphorus removal
capacity and nearly no (de)nitrification capacity, even the low-loaded trickling filters [18]. Besides, the phosphorus
removed by the rotating drum separator (RBS-500), is only the in-cell phosphorus [15]. This means another solution
must be found for dissolved phosphorus (e.g. PO3−

4 ). Lastly, the volumes occupied by the second solution is larger,
which might cause problems fitting it in a container design. Overall, alternating tanks are a way better solution.

In case of any pH-disturbances, this can be solved by a chemical dosing system. Such a systems exists of two chemical
reagent storages for either acidification or becoming more bases. Furthermore a dosing pump and control valve are
required. Acidification could be solved by the addition of NaOH, while a more bases solution requires for instance
H2SO4 [23].

The annual volume flow of around 2000 m3/a which has been used for the example calculation in this report, turns
out to be on the low side, since this is coming from small installations. In reality the volume flow turns out to be more
in the range of 15,000 m3/a, which causes the installation to be much larger than a single container-design.

Another point worth noticing is the fact that the total volume flow can be divided into two flows: the leachate and
the condensate. The latter is way less polluted than the first one, which means the average BOD/COD values will
probably drop, resulting in smaller tanks. In addition, the stronger wastewater could be used to provide sufficient
C-source for denitrification, so no external C-source such as methanol is required.

The anaerobic stage in the WWTP might not be necessary for the sake of PAO-forming, since the leachate is already
in anaerobic conditions, meaning that PAO’s are readily present in the wastewater. Although still lots of removal take
place in this stage. Further testing is required to make sure the exact removal requirements.

9 Conclusion and recommendations

The aim of this internship research was to investigate feasibility of a wastewater treatment plant for the anaerobic
digestion tunnels of WTT. Although exact completion of an integrated WWTP is very dependent on specific influent
characteristics, legislation, wages for installation, discharge costs and other details, it seems to be worth the effort to
install such a treatment installation for plants with sufficient leachate surplus (i.e. ≥ 5000 m3/a). In case less water
has to be discharged, it is probably be more favourable to discharge the water to the nearest WWTP.

Further research is required to make the final design, for instance to check the actual removal rates, possibly in
cooperation with companies already in the WWTP market, such as Nijhuis Industries or Colubris CleanTech.

In the current situation, everything is based on the strong wastewater characteristics, probably resulting in an overkill
design. To improve the accuracy of the model, the inflow volume should be split into two flows. This directly means
further testing is required for precise measurements.

A design for the case of 2000 m3/a mentioned throughout this report has been made and consists of several stages.
A nice way to map the flows, the piping and instrumentation (e.g. sensors, pumps, valves, etc.) is using a so called
PNID, which can be seen in appendix D. The attached Excel sheet ”Purification Calculation Sheet.xlsx” can be used
in order to calculate dimensions of all components, oxygen and chemical requirements, operational expenditures and
other information, all dependent on influent characteristics.

Page 14 (20) of 29



Internship report C. van Boggelen Waste Treatment Technologies

References

[1] EdX, “Course — CTB3365STx — Introduction to Treatment of Urban Sewage — edX,” 2013. [Online].
Available: https://courses.edx.org/courses/DelftX/CTB3365STx/2T2015/course/

[2] “Secondary Wastewater Circular Clarifiers — Monroe Environmental.” [Online]. Available:
https://www.monroeenvironmental.com/water-and-wastewater-treatment/circular-clarifiers-and-thickeners/
secondary-clarifiers/

[3] “UASB-reactor - UASB-reactor - Anaërobe systemen - Verwerking afvalwater - Technieken - Saniwijzer.”
[Online]. Available: https://www.saniwijzer.nl/technieken/verwerking-afvalwater/anaerobe-actiefslibsystemen/
uasb-reactor

[4] H. Temmink, “Water Treatment - ETE 21306 - Biological Nitrogen Removal / Removal or Recovery: Slow Growth
Anammox,” Wageningen University, pp. 1–14, 2016.

[5] H. Temnink, “Water Treatment - ETE 21306 - Phosphorus Removal,” Wageningen University, pp. 1–4, 2016.

[6] C. W. Network, “Canada’s challenges and opportunities to address contaminants in wastewater: supporting docu-
ment 3 - contaminats in municipal effluents,” Canadian Water Network, Tech. Rep. March, 2018. [Online]. Avail-
able: http://www.cwn-rce.ca/assets/resources/pdf/2018-Contaminants-in-Wastewater-Expert-Panel-Report/
CWN-2018-Expert-Panel-Report-on-Contaminants-in-Wastewater.pdf

[7] G. Ministry, “Standards for effluent discharge regulations - the environment protection art (revision 2015),”
http://faolex.fao.org/docs/texts/mat52519.doc, 2015.

[8] M. Verhassel, “Afvalwaterzuiveringssystemen — Departement Landbouw en Visserij,” 2016. [Online]. Available:
https://lv.vlaanderen.be/en/node/3757

[9] “Wastewater Systems Effluent Regulations.” [Online]. Available: https://laws-lois.justice.gc.ca/eng/regulations/
sor-2012-139/fulltext.html

[10] “Valori Limiti Di Emissione In Acque Superficiali E in Fognatura D. Lgs 152/06 (Parte terza,
Allegato 5, Tabella 3.),” http://bresciacaffaro.it/images/documenti da scaricare/inquinamento/
valori-limiti-di-emissione-in-acque-superficiali-e-in-fognatura.pdf, 2012.

[11] V. M. Bhandari, L. Gayatri Sorokhaibam, and V. V. Ranade, “Industrial wastewater treatment
for fertilizer industry-A case study,” Queen’s University Belfast, 2016. [Online]. Available: http:
//www.tandfonline.com/doi/full/10.1080/19443994.2016.1186399Generalrights

[12] EPA, “How Wastewater Treatment Works... The Basics,” Unisted States Environmental Protection Agency, Tech.
Rep., 1998.

[13] S. Johnson, “Separation Techniques to Treat Water Sewage Treatment Plants,” 2017. [Online]. Available:
https://sciencing.com/separation-water-sewage-treatment-plants-8397836.html

[14] T. Tripathy and B. d. Rajan, “Flocculation : A New Way to Treat the Waste Water,” Journal of
Physical Sciences, vol. 1, pp. 2–36, 2006. [Online]. Available: https://www.researchgate.net/publication/
284044586 Flocculation A New Way to Treat the Waste Water

[15] NieuweWeme, “Proef rbs-300 percolaat,” march 2019.

[16] K. Chae, A. Jang, S. Yim, and I. S. Kim, “The effects of digestion temperature and temperature shock on the
biogas yields from the mesophilic anaerobic digestion of swine manure,” Bioresource Technology, vol. 99, no. 1,
pp. 1 – 6, 2008. [Online]. Available: http://www.sciencedirect.com/science/article/pii/S096085240700003X

[17] W. Guo, S. You, W. E. Price, and L. D. Nghiem, “Sludge cycling between aerobic, anoxic and anaerobic
regimes to reduce sludge production during wastewater treatment: Performance, mechanisms, and implications
Sheng-Jie You Publication Details,” University Of Wollongong, Tech. Rep., 2014. [Online]. Available:
http://ro.uow.edu.au/eispapers/2296

[18] D. Koot. (2019) Wateco - maakt het helder! https://www.wateco.nl/#expertise.

[19] A. A. Forbis-Stokes, L. Rocha-Melogno, and M. A. Deshusses, “Nitrifying trickling filters and denitrifying bioreac-
tors for nitrogen management of high-strength anaerobic digestion effluent,” Chemosphere, vol. 204, pp. 119–129,
8 2018.

[20] Dr.ir. M K. De Kreuk, “Wastewater Treatment CIE4485,” https://ocw.tudelft.nl/wp-content/uploads/1. Intro
Recap N removal.pdf, TU Delft, Tech. Rep., 2012.

Page 15 (21) of 29

https://courses.edx.org/courses/DelftX/CTB3365STx/2T2015/course/
https://www.monroeenvironmental.com/water-and-wastewater-treatment/circular-clarifiers-and-thickeners/secondary-clarifiers/
https://www.monroeenvironmental.com/water-and-wastewater-treatment/circular-clarifiers-and-thickeners/secondary-clarifiers/
https://www.saniwijzer.nl/technieken/verwerking-afvalwater/anaerobe-actiefslibsystemen/uasb-reactor
https://www.saniwijzer.nl/technieken/verwerking-afvalwater/anaerobe-actiefslibsystemen/uasb-reactor
http://www.cwn-rce.ca/assets/resources/pdf/2018-Contaminants-in-Wastewater-Expert-Panel-Report/CWN-2018-Expert-Panel-Report-on-Contaminants-in-Wastewater.pdf
http://www.cwn-rce.ca/assets/resources/pdf/2018-Contaminants-in-Wastewater-Expert-Panel-Report/CWN-2018-Expert-Panel-Report-on-Contaminants-in-Wastewater.pdf
http://faolex.fao.org/docs/texts/mat52519.doc
https://lv.vlaanderen.be/en/node/3757
https://laws-lois.justice.gc.ca/eng/regulations/sor-2012-139/fulltext.html
https://laws-lois.justice.gc.ca/eng/regulations/sor-2012-139/fulltext.html
http://bresciacaffaro.it/images/documenti_da_scaricare/inquinamento/valori-limiti-di-emissione-in-acque-superficiali-e-in-fognatura.pdf
http://bresciacaffaro.it/images/documenti_da_scaricare/inquinamento/valori-limiti-di-emissione-in-acque-superficiali-e-in-fognatura.pdf
http://www.tandfonline.com/doi/full/10.1080/19443994.2016.1186399Generalrights
http://www.tandfonline.com/doi/full/10.1080/19443994.2016.1186399Generalrights
https://sciencing.com/separation-water-sewage-treatment-plants-8397836.html
https://www.researchgate.net/publication/284044586_Flocculation_A_New_Way_to_Treat_the_Waste_Water
https://www.researchgate.net/publication/284044586_Flocculation_A_New_Way_to_Treat_the_Waste_Water
http://www.sciencedirect.com/science/article/pii/S096085240700003X
http://ro.uow.edu.au/eispapers/2296
https://www.wateco.nl/#expertise
https://ocw.tudelft.nl/wp-content/uploads/1._Intro_Recap_N_removal.pdf
https://ocw.tudelft.nl/wp-content/uploads/1._Intro_Recap_N_removal.pdf


Internship report C. van Boggelen Waste Treatment Technologies

[21] STOWA, “Ervaringen met de toegepaste technologie op de demo-site lemmerweg-oost in
sneek,” Stichting Toegepast Onderzoek Waterbeheer, vol. 37, no. 2, pp. 1 – 37,
2014. [Online]. Available: https://www.saniwijzer.nl/media/stowa saniwijzer v2/org/1/documents/transport/
ervaringen toegepaste technologie sneek stowa 2014-w-02.pdf

[22] DeSah, “Afvalwater verwerking: Technieken.” [Online]. Available: https://www.desah.nl/nl/technieken.html

[23] G. M. ALWAN Assist and F. A. Mehdi, “pH Control Of A Wastewater Treatment Unit Using LabVIEW And
Genetic Algorithm,” Tech. Rep., 2012.

[24] Xylem, “Aeration products For energy-efficient biological treatment,” Tech. Rep.,
2012. [Online]. Available: https://www.xylem.com/siteassets/brand/sanitaire/sanitaire-resources/
aeration-products-for-energy-efficient-biological-treatment.pdf

Page 16 (22) of 29

https://www.saniwijzer.nl/media/stowa_saniwijzer_v2/org/1/documents/transport/ervaringen_toegepaste_technologie_sneek_stowa_2014-w-02.pdf
https://www.saniwijzer.nl/media/stowa_saniwijzer_v2/org/1/documents/transport/ervaringen_toegepaste_technologie_sneek_stowa_2014-w-02.pdf
https://www.desah.nl/nl/technieken.html
https://www.xylem.com/siteassets/brand/sanitaire/sanitaire-resources/aeration-products-for-energy-efficient-biological-treatment.pdf
https://www.xylem.com/siteassets/brand/sanitaire/sanitaire-resources/aeration-products-for-energy-efficient-biological-treatment.pdf


Internship report C. van Boggelen Waste Treatment Technologies

Appendices

A List of most important assumptions

Assumptions are essential for nearly any research, therefore the assumptions done for this report are listed per category
below. Note that parameter values are not noted if they are already explained in the corresponding paragraph.

General assumptions are the following:

• The water surplus of AD installations is much more than the water discharge of composting installations, and
therefore only installations where AD tunnels are installed will be taken into consideration for this report.
• The Sludge Loading Rate, also called F-M-ratio (Food-to-Mass-ratio), considered is now 0.3 kg BOD/(kg ds·d).

To improve effluent characteristics, this number could be decreased at the cost of a larger installation.

Assumptions with regards to influent water characteristics are the following:

• All sample data is acquired under similar conditions with the same testing methods.
• The average value of all data has been taken as average to use for the design. There might be critical changes

in design if the values differentiate too heavily.
• The current peak factor used for the design is 4. That might be too high, since large deviations do not occur

due to for instance rainfall, so 2 will be sufficient as well.